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EXHIBITF EQUIPMENT EVALUATION
DATATRONICS TECHNOLOGY, INC.
DISCOVERY MODEL: FB PC/104 HP

1 RADIO FREQUENCY SOURCES k
The Fax/Modem is considered computing devices defined by the FCC
rules and are subject to evaluation under FCC rules, Part 15, subpart B.

B TGRS

2.TEST PROCEDURES
The device was treated in accordance with the FCC Rules, Part 68, using
the procedures of our latest submitted application.

3.JEST PLAN
(a)The block diagram of the device is shown in Figure 1 of EXHIBIT D.
The category (1) through (8) leads are identified.

(b)All exposed conductive surfaces of the FaxModem was treated as
category (3) lead in all applicable tests raquiring earth ground.

A brief description of the tests performed is given below:

Section 68.302 - Environmental Conditioning

This device withstood all of the tests of this section including drop
shock, vibration, and temperature and humidity cycling. The metallic
voltage surge was applied between the interface tip and ring leads. The
longitudinal voltage surge was applied from tip and ring to ground. and
from the Tip and Ring leads to the category (4) lead.

The following electrical tests, included in the subpart D of the FCC Rules,
Part 68 were normally performed before and after the required stresses of
this section.

Section 68.304 - Leakage Current Limitations
A voltage source was applied to the following combinations during the
tests:
Lead combinations Test Voltage(rms)
(1) to (3) 1000 V




TRC traninG researcH co., LTD. | TEL:886-2-7881332

5F, NO. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPE!], TAIWAN R.O.C. FAX:886-2-7857408
P.0.BOX: 4-18 NANKANG TAIPE| TAIWAN.

Section 68.306 - Hazardous Voltage Limitations
The FaxModem is mounted in a personal computer, and all the exposed

LA R4 H -

conductive surfaces are connected to the ground. The device has no
hazardous on the exposed surface. A 120VAC test voltage source was
applied between the category (4) lead and the earth ground. then the Tip
and Ring leads were monitored for hazardous voltages. The device is
evaluated to show complince with the physical separation requirements.

Section 68.308 - Signal Power Limitations
This device generate no DTMF tones . The metallic and longitudinal out of
band tests were also performed, please see Exhibit F1.

Section 68.310 - Longitudinal Balance Limitations

The longitudinal balance characteristics if the device were tested while
. in the on-hook and off-hook modes. The device meets all requirements in

the voice band. Loop current was adjusted from 20mA to 100mA.

Section £8.312 On-Hook impedance Limitation

The applicable test of this section were conducted on the device. The DC
on-hook resistance was measured at 10 to 100V step 10V and 150, 200
voits for section 68.312 (b) (1) (i) requirements, please see Test No.
12, EXHIBIT F1, Criteria form the Table 1 of section 68,312 corresnonding
to "B" ringing type was used for all applicable tests. Please see Test No.13,
14, 15, Exhibit F1.

Section 68.314 - Billing Protection
The on-hook level, line seizure, and SF signal power restriction tests were
conducted on the interface TIP and RING leads.

Section 68.316 Hearing Aid compatibility
The section is not applicable.
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EXHIBIT F1 GENERAL STATEMENT
APPLICANT DATATRONICS TECHNOLOGY, INC.
MODEL NO. FB PC/104 HP

We hereby certify that :

The test data, data evaluation, test procedures, and equipment
configurations shown in this report were made in accordance with the procedures
given in the latest revision, this report is in compliance with limits of FCC Rules
Part 68.

Class of Equipment "TERMINAL DEVICE
Number of Unit tested :ONE
Type of Equipment :FB

Date of Testing MAY 27,1997

. yl
Test report written by ;%%/7’\ CA bw
“ John Chow

; i / \
Approved by S/l A VI /

/ Jacob Lin

./
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TEST NO.
1.

2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.

Part 68 SECTION

68.302
68.304
68.306(b)(2)
68.308(b) (1)
68.308(b)(2)
68.308(b)(4)
68.308(b) (3)
68.308(c)
68.308(d)
68.308(d)(e)
68.310
68.312(b)
68.312(b)(c)
68.312(b)(c)
68.312
68.314(a)(b)
68.314(c)
68.314
68.316

SUMMARY OF TEST REQUIREMENTS

DESCRIPTION
Environmental Simulation

Leakage Current

Hazardous Voltage

Voiceband Metallic Level
Network Control Signaling
Data Transmission

Through Transmission
3995-4005Hz Signal Power
Metallic Voltage 4KHz to 6MHz
Longitudinal Voltage 0.1KHz to 6MHz
Longitudinal Balance

On-Hook Resistance

DC Current During Ring

AC On-Hook Impedance

Ringer Equivalence Number
Bill Protection

Line Seizure

Signaling Interference

Hearing-Aid Compatibility

SUMMARY
*

*

X

NA

NA
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TEST NO.

Criteria:

Criteria:

Criteria:

Criteria:

Criteria:

X

Comments:

1 ENVIRONMENTAL SIMULATION v 68.302

68.302(a) Vibration

1. One sweep at a level of 0.5 G peak from 5 to 100Hz, at a
rate of 0.1 octave/min.

2. One sweep at a level of 1.5 G peak from 100 to 500Hz, at a
rate of 0.25 octave/min.

68.302(b) Temperature and Humidity

30 minutes at 150 degree F and 15 percent relative humidity,
followed by 30 minutes at 90 degree F 90 percent relative
humidity, followed by 30 minutes at -40 degree F and any
convenient humidity.

68.302(C) Shock
Hand Held Item Customer Carried __X__ Not Customer
Carried

68.302(d) Metallic Voltage Surge

Two 800-volt peak surges of a metallic Voltage (one of each
polarity) having a 10 microsecond maximum rise time to crest
and a 560 microsecond minimum decay time to half crest applied
between tip and ring of a 2-wire connection.

68.302(e) Longitudinal Voltage Surge
1. Two 1500 Volt peak surges (one of each polarity) having a
© 10 microsecond maximum rise time to crest and a 160
microsecond minimum decay to half crest.

2. AC power line surge, Six 2500 Volt peak Surges (three of
each polarity) having a 2 microsecond maximum rise time
to crest and a 10 microsecond decay time to half crest
applied between the pase and neutral of the AC power line.

Complied with every applicable requirement of Subport D of
Part 68 before and after simulated enviromental stress
testing. It is the judgment of the technically qualified
person responsible for preparation of this engineering
evaluation that the device now complies, and should continue
to comply, with Subpart D of Part 68 Under normal conditions
of usage through out its life.
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TEST NO. 2 LEAKGE CURRENT 68.304

Criteria: From zero to the values listed in the table below, over a 30
seconds time period, then applied continuously for one minute,
the current in the mesh formed by the voltage source and these
points shall not exceed 10 milliamperes peak at any time during
this 90 second time interval.

DEFINITION OF TESTED POINTS

1. All telephone connectioms 5. Secondary of power supply

2. All power connections 6. Auxiliary lead terminals

3. Exposed conductive surface 7. E&M lead terminals

4, Nonregistered equipment 8. PR, PC, CY1l and CY2 leads

Data:

Voltage Sources Value Before E.S. After E.S.

connected between (rms,60Hz) ON-HOOKOFF-HOOK ON-HOOK OFF-HOOK CRITERIA

(uA) (ua) (uA) (uA)

1-3 1000 22.30 22.40 22.97 23.03 10mA peak
2-3 1500 0.00 10mA peak
2-5 1500 0.00 10mA peak
1-4 1000 0.00 10mA peak
1-5 1000 0.00 10mA peak
1-6 1000 .00 10mA peak
1-7 1000 0.00 10mA peak
2-4 1500 0.00 10mA peak
2-8 1500 0.00 10mA peak
3-6 1000 0.00 10mA peak
3-7 1000 0.00 10mA peak
4-6 1000 0.00 10mA peak
4-7 1000 0.00 10mA peak
5-7 1000 0.00 10mA peak

Comment: PASS
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TEST NO. 3 HAZARDOUS VOLTAGE : 68.306(b)(2)

Criteria: The Voltage measurable between the appropriate leads shall
not exceed 70 volts peak for more than 1 second.

Data: Voltage Source 120 Volts, rms, 60Hz
Voltage shall be applied between all connections to other
equipment tied together (except connections to non-hazardous
Voltages sources) and ground.

TEST POINTS BEFORE E.S.(Volt) AFTER E.S.(Volt) CRITERIA
T-R 2.63 2.76 70 Volt peak
T-G 2.69 2.84 70 Volt peak
R-G 2.88 3.02 70 Volt peak
A-Al 70 Volt peak
A-G 70 Volt peak
Al-G 70 Volt peak

Comment: PASS
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TEST NO. 5  NETWORK CONTROL SIGNALING 68.308(b)(2)

Criteria : Network control signaling shall not exceed 0dBm when averaged
over any 3 second interval. For tie trunk applications, the
network control signaling shall not exceed -4dBm for 2-wire
and 4-wire lossless, and -8dBm for 4-wire CTS, when averaged
over 3 second interval.

Condition:
RESULTS (dBm) RESULTS (dBm)
KEY NO. Before Environmental Simulation After Environmental Simulation
20mA 60mA 100mA 20mA 60mA 100mA

1 -11.51 -11.42 ~-11.64 -11.18 -11.10 -11.31
2 -11.51 -11.42 -11.64 -11.21 -11.12 -11.34
3 ~-11.51 -11.42 -11.64 -11.26 -11.17 -11.38
4 ~-11.51 -11.38 -11.64 -11.20 -11.07 -11.33
5 ~-11.51 ~11.34 -11.64 -11.18 -11.01 -11.31
6 -11.42 -11.38 -11.64 -11.14 -11.10 -11.36
7 -11.42 ~-11.42 -11.64 -11.09 -11.09 -11.30
8 ~-11.42 ~11.38 -11.64 -11.19 -11.15 -11.40
9 -11.42 -11.38 -11.59 -11.08 -11.04 ~11.25
0 -11.42 -11.38 -11.59 -11.18 -11.14 -11.35
* -11.42 -11.34 ~11.59 -11.16 -11.07 -11.33
# -11.42 -11.34 -11.59 -11.07 ~10.99 -11.24

Comments: PASS
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TEST NO. 6  DATA TRANSMISSION

68.308(b) (4)

Criteria : The maximum power fronm internal source other than network
control signals, over any 3 second interval, shall not
exceed the criteria’s levels.

Data:
TYPE CRITERIA
Registered Terminal Equipment -9dBm
Condition:
Before Environmental Simulation RESULTS
-11.22 dBm
20mA 80mA
-11.22 -11.22 dBm
Condition:
After Environmental Simulation RESULTS

-10.94 dBm
CCITT
20mA 80mA :

-10.94  -10.94 4Bm

Comments: PASS
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TEST NO. 8  SIGNAL POWER IN 3995-4005 Hz 68.308(c)

Criteria : The maximum power from internal source in the 3995 -4005 Hz

band to an appropriate simulator circuit, shall not exceed
the following criteria’s levels.

Data:

TYPE . CRITERIA
Registered Terminal Equipment -27dBm

Condition:
Before Environmental Simulation

RESULTS
-44.94 dBm

After Environmental Simulation

RESULTS
~44.66 dBm

Comments: PASS
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TEST NO. 9  METALLIC VOLTAGE-OUT OF BAND 68.308(e)
Criteria : The root-mean-squared voltage as averaged over 100ms the
telephone connections under specified conditions shall not
exceed the maximum indicated below.
Data:

APPLICABLE : General Case

Condition: Before Environmental Simulation

FREQ.

RANGE RESULTS (dBV) GEN. CASE
4K-12KHz -63.24 ~17.8dBv
12K-20KHz -68.26 -25.2dBv
20K-~28KHz -87.30 -32.2dBv
28K-36KHz ~-80.65 -32.2dBv
36K-44KHz -77.64 -41.1dBv
44K-52KHz ~-82.70 -44,2dBv
52K~-60KHz -80.15 -46.9dBv
60K-68KHz -90.37 -49,2dBv
68K-76KHz -90.85 -51.3dBv
76K-84KHz -93.74 ~-53.1dBv
84K-92KHz -82.57 -54.6dBv
92K-270KHz -80.37 ~-55.0dBv
270K-6MHz -69.32 -15.0dBv

Condition: After Environmental Simulation

Comments:

FREQ.

RANGE RESULTS (dBV) GEN. CASE
4K-12KHz -63.02 -17.8dBv
12K-20KHz -67.93 -25.2dBv
20K-28KHz -87.01 ~-32.2dBv
28K-36KHz -80.30 ~32.2dBv
36K-44KHz ~77.39 -41.1dBv
44K-52KHz -82.46 -44.2dBv
52K-60KHz ~-79.87 -46.9dBv
60K~-68KHz -90.06 -49.2dBv
68K-76KHz -90.68 -51.3dBv
76K-84KHz -93.40 -53. 1dBv
84K-92KHz -82.37 -54.6dBv
92K-270KlIl= -80.10 -55.0dBv
270K-6MHz -69.01 -15.0dBv

PASS

TERMINATION
300
135
135
135
135
135
135
135
135
135
135
135
135

TERMINATION
300
135
135

135 -

135
135
135
135
135
135
135
135
135
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TEST NO. 10 LONGITUDINAL VOLTAGE-SIGNAL POWER 68.308(d), (e)(4)

Criteria : The weighted root-mean-squared voltage averaged over 100msec
that is the result of all the component longitudinal voltage
shall not exceeded the maximum indicated below.

Condition: Before Environmental Simulation

Data:

FREQ.

RANGE RESULT (dBv) GEN. CASE TERMINATION
100-4KHz -61.43 ~30.0dBv 500ohns
4K-12KHz -60.44 -36.5dBv 500
12K-20KHz -63.39 -45,2dBv 90
20K-28KHz -89.72 -52.2dBv 90
28K-36KHz - -77.79 -57.2dBv 90
36K-44KHz ~82.77 ~61.1dBv 90
44K-279KHz -74.35 -62.0dBv 90
270K-6MHz -65.28 -30.0dBv 90

Condition: After Environmental Simulation
Data:

FREQ. ;

RANGE RESULT (dBv) GEN. CASE TERMINATION i
100-4KHz -61.20 -30.0dBv 500ohms ]
4K-12KHz -60.11 -36.5dBv 500 |
12K~-20KHz -63.10 -45.2dBv 90 i
20K-28KHz -89.38 -52.2dBv 90 }
28K-36KHz ~77.54 ~57.2dBv 90 i
36K-44KHz -82.51 -61.1dBv 90 i
44K-279KHz -74.06 -62.0dBv 90
270K-6MHz -64.97 -30.0dBv 90 -

Comments: PASS
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TEST NO. L1 LONGITUDINAL BALANCE 68.310

Criteria @ The longitudinal balance shall meet the criteris Listed balow
for the specific type of circuit.

Condition:
Bafore Envircmental Simulation

Nata:
FREQ RESULTS (dB) CRITERIA
{H2) ON-HOCK 20mA 40mA 60mA 80mA 100ima (cd8)
200 94.30 36.46 >z 60
400 87.27 10¢.38 >= 60
600 83.04 89.54 >z 60
800 98.24 80.80 »= 60
1000 95.59 80.07 2= 40
2000 1 91.38 93.25 = 40
3000 89.27 33.46 > 41)
4000 83.66 90.71 >z 40)

Condition:
After Enviromental Simulation

Data:
FREQ RESYLTS  (drR) CRITERTA
(Hz) ON~HGOK 20ms 40mA &Cn# BOmMA 10Cna {d8)
200 94 .37 33.77 >z Af)
400 71.06 139 .95 P
&0 9.2 22.85 »T 60
800 23,953 73,96 s 60 -
1000 26,10 30 &9 R
2000 24459 RO A s )
Q00 5 .61 PRI 1)
$001) a7l .en PESRER YT

TN Y R I v
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TEST NO. L2 - ON~HOOK 0C RESISTANCE . 68.512(b)(l)(i)(ii)

Criteria : The 0C resistance betwesn tip and ring connectors,and befwssn
aach of the tip and ring connectors and s=arth ground ,shall be
greater the oriteria below,

Condition: 8afore Environmaintal Simulation

Tip—-Ring YOLTRGE CURRENT{uA) RES. (M onhm) MINTHUN
{VOC) HOR. REY . NOR | REV. CR{TERIA
10 0.00 0.00 1224.71  108%.34 5M ohm
20 0.02 0.02 729.94 76.15 54 ohm
30 0.02 0.03 1198.75 300.55 54 ohm
40 0.02 0.03 1326.89 1067.78 SM ohm
50 0.03 0.03 1504.25 1244.87 5M ohm
60 0.02 0.04 2006.19 1353.38 5M ohm
70 0.03 0.04 1788.27 1550.90 58 ohm
30 0.03 0.04 2268.10 1620.48 5M ohm
90 0.04 0.04 13592.19  1819.02 M ohm
100 0.03 0.05 2697.72 1905.09 5t ohm
150 0.0¢& 0.0¢ 2341.01 2272.%1 30K ohm
200 0.09 0.09 2069.33 2057.72 30K ohm

Tip-Gnd YOLTAGE RE3. (G ohm)  Ring-Gnd RES. (B ohm) MINIHUM
(voe) NOR. REVY. NOR.. REV. CRITERIA

10 1.53 2.59 1.52 2.5  5M ohm
20 1.41 2.36 1.472 2.37 5M onin
30 1.5 .28 L.38 2.32 54 ohm
40 i.35 2.19 1.34 2,25 S5M ohm
50 1.34 2.k3 1.3%1 2,18 5M ohm
&0 1.28 7.05 1.25% 2.0%  5M ohm
70 1.79 1.9% - 1.22 2.06  SM ohm
30 1.24 1.9% .20 2.02 5 ofm
1) 1.57 2.7 1.7 2.07 S ohm
L00 L.41 700 1.18 L.99 54 b -
150 1.7% 2009 §.8% 4,273 0% ohm
200 705 5.5 5.2 A 00 E0% ahn

Comments s PALS
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TEST NO. L2 ON-HOOK 0C RESISTANCE 8. 312(D)CY(LM 1)

Criteria : The 0C rasistance betwesn tip and ring connactors,and betwsen
sacht of the tip and ring connectors amnd sarth ground shall be
greater the oriteria below.

Condition: Bafore Environmental Simulation

Tip-Ring YOLTAGE CURRENT{uA) RES. (M ohm) MINTMUN
(voe) NOR. REY NOR, REY. CR{TERIA

10 0.00 g.00 1224.71  106%.3%4 5M ohm

20 0.02 0.02 729.94 676,15 5M ohm

30 0.02 0.03 1198.75 200.55 54 ohm

40 0.02 0.03 1326.89 1067.78 M ohm

50 0.03 0.03 1504.25 1244 .87 SM ohm

60 0.02 0.04 2006.19 1353.38 5M ohm

70 0.03% .04 1788.27  1%50.90 5M ohm

30 0.03 Q.04 2268.10 1620.48 5n ohm

90 .04 Q.04 1959.192 1819.02 SH ohm

100 0.03 0.05 2697.72 1905.09 51 ohm

150 0.08 .08 2341.010  2272.91 30X ohm

200 0.09 0.09 2069.33 2057.72 30K ohm

Tip~GBnd VOLTAGE RE3. (G ohm) Ring-Gnd RES. (6 ohm) MIMIMUM
(vDC) NOR. . REV, NOR-. REYV. CRITERIA

10 1.53 2.59 1.52 2.58 5M ohm

20 1.41 2.36 1.472 2057 514 ofn

30 1.33 L2E 138 2 .32 54 obin

40 L.35 2.9 1.34 7., 54 ohm

50 1.354 2.L3 1.3 218 5 ol

&0 1.28 .05 1.2% 2.0% 51 ohm

A 1.729 L. 1.22 2.16 54 oitn

30 L.24 1.2 L.20 2. 07 S5 om

™) 1.52 2.0 L.20 2.0 S

L) L.41 EaRI Y L.13 1.9 KW SRR TH

150 L.7% U9 9 .87 75 S0% ol

! s 5.57 ELS AU 30K odun

Lol s WANE
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TEST NO. 13 0C CURRENT DURING RINGER 68.312(b)(c)

Criteria : Ouring the applicaﬁion of simulated ringing. the DC current
Condition: Befors Snviroment Simulation |
Oata: For operation on loop - start telephone facilities
MEASUREMENT VOLTAGE : 150 VYRMS SUPERIMPOSED OM 54.5 VOC

FREQ  MEASURED CURRENT (ua) CRITERTA-

(HZ) MOR. REV. CURRENT

15.3 654.63  657.85 3.0mA
20 325.74 393.17 3.CmA
33 JL1.13 296.13 3.0mA
40 125.59 138.25 C 3.0mA
50 318.55 472.82 3.0mA
68 206.68  217.42 3.0mA

Condition: after Enviroment Simulation
Gata: For operation on loop - start telephone facilites

MEASUREMENT VOLTAGE : 150 VRM3 SUPERIMPOSED OM 56.5 ¥DC

FREQ . MEASURED CURRENT (uA) CRITERLA
(H7) MOR . REV. CURRENT
15.3 515,76 80376 3,004
20 30,50  103.7) 3.0mA
33 $69.53 219 .44 3.0ma
40 171,40 13%.94 3.0mA
50 575.26  280.1é 3.0mA -
&8 2LL. 08 B9 .47 3.0mA

Commenhs  TRALS

AR
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TEST NO. 14 AC ON-HOOK [MPEDANCE 68.312(b)(c) -

Ciriteria: ‘
During the application of simulated rLing
L. for operation on loop atart telephone facilites:

A. The AC ilmpadance betwsen the tip and ring shall be giraater
than the minimun impedance indicated in 63.312(K) Table 1t
Excapl that terminal equipiment have acditional ringing
detaction circultry,such impedance shall be less than
40K ohm.

B. The AC impedance betws=en siach of the tip and ground shall
be greater than 100K ohm.

2. for operation on ground - start telephone facilites:
The total impedance of the paralled combination of the aC
impedance across tip and ring conductors and AC impedance
from the ring conductors to ground shall be greater than
the value specified in 68.312(k) table 1. £xcept that the
terminal equipment have additional ringing detection
circuitry,such impedance shall be less than 40K ohm

Condition: Before Enviroment Simulation

Data:l. For registered equipment intend for oparation on:
Llocp -~ Start Telephone facilitiss

2. Verify the individual z2quipmant if it has a additicnal ringing
detection circuiltry
Yes. (Such impedance need not less than 40K ohm
”X No.  (Such impedancs shall be less than 40K ohm
3. for cparation on loop - start telsphoms Facilibiss - -
A, THREDANCE RETWEEN TP aMD RTNG
Rivg tyns 3
MYoLTans MORMAL REVERSE
FREC (¥ac)  CHRREMT HES CURREHT PES LRE ) T
(") () (& obm) { i) fh gt CorfEen
L. 4 1) 4 ) A3 04 34 PR todim
M 190} S PRI G5 AR Lo
3 Loy SN (I VI R LI T A
41} (T L by o rhy o4 ©del)
h) 1 (R I I TR S I I L4 4 Led)id
il YA (A 240 1 (AR Ly
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RCTRAINING RESEARCH CO., LTD. {i7.s .24

- TEL:886-2-7881332

NO. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPEI, TAIWAN R.0.C. - 1 & FAX:886-2-7857408
BOX: 4-18 NANKANG TAIPEI TAIWAN. o
TEST NO. 14 (cont’d)
Data: impadanca betwsen ring and ground. (for 1o<3p~:§tart)
Ring twvpe : @
) VOLTAGE NORM®&L. REVERSE
FREQ (vac) . CURRENT RES. - CURRENT RE3. *¥IMPENANCE
(HZ) {un) (M ohin) {(un) (M ohm) CRITERLA
15.3 150 4.55 32.67 4,49 33.13 >z 100K
20 150 5.50 27.07 5.44 27.39 >=100K
33 150 7.43 20.10 7.34 20.34 >=100K
40 150 3.11 18.38 §.01 18.61 »=100K
50 150 8.77 16.94 8.65 17.16 »=100K .
&8 150 9.39 15.68 9.28 15.88 >z100K
Data: impedance between tin and ground. (for loop-start)
Ring type : 8
VOLTAGE NORMAL REVERSE
FREQ (YaC) CURRENT RES. CURRENT RES. ¥ IMPEDANCE
{(HZ) (un) (M obm) (un) (M ohm) CRITERIA
15.3 150 4,55 32.67 4.51 32.95 >=100K
20 L50 5.50 27 .07 5.43 27 .43 >= 100K
33 150 7.44 20.10 7.358 . 20.30 >=100K
40 150 8.11 13.38 8.02 13.60 2T LO0OK
50 150 8.77 16.94 8.87 17.13 >z LO0K
&8 150 9.3 15.68 9.28 15.87 >=100K

Comnmants PASS
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TRCTRAINING RESEARCH CO.LTD. * ' = TEL:886-2-7881332

5F, NO. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPEI, TAIWAN R.O.C. : FAX:886-2-7857408
P.0.BOX: 4-18 NANKANG TAIPE! TAIWAN. :

TEST NO. 14 A ON-HOOK IMPEDANCE 68.312(b) (<)

Critaria:
During the application of simulatad rining
1. for operation -on locp stairt telzphone facilites: )
A. The AC impedance between the tip and ring shall be grsater

than the aininun iapedance indicated in 68.312(K) Table 1.
Except that tarminal =quipment have additional ringing
detection circultry,such impedance shall be less than
40K ohm.

8. Tha aC impedance betwean each of the tip and ground shall
be greater than 100X ohm.

2. for operation on ground - start telephone facilites:
The total impedance of the paralled combination of the AC
impedance across tip and ring conductors and AC impedance
from the ring conductors to ground shall be greater than
the value specified in 68.312(k) table 1. Except that the
terminal equipment have additional ringing detection
circultry,such impedance shall be lass than 40K ohm

Condition: After Enviroment 3Simulation

Data:1. For registered equipment intend for opsration on:
Loop - 3tart Telephons facilities

2. Verify the individual sguipment 1f it has a additional ringiling
detection cilrcultry
__VYes., (Such impedance need nobt Lass than 40K ohm
_ﬁgm. (Such dmpadanc:e shall be less than 40K ohm

3. for oparation on Lloop - start Lelsphone Facilitias

AL THPEDANCE BETWERM 1P AR RING
Ring byper @ B

UABIN TS HORMAI. NEVERSE
FRE (Vo) CURRENT HEG CHRRENT A5 FIMREOAMCE
(HS) (mnd e Gbu) (1Y) ikoohm INEERN S TR
[ LAan AL R 4 i 7 , 400
2y L0 oA 200G SPRY PR Le M
a5 15N AR S 4s SRR 15 PR Loy
40 1) o L 47 G i, d {0
") L4} L 4 L4 LY oG [ A Ladin
i 151 1, b2 i AL vet
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RC rraminG ReSEARCH cO., LTD, - 3y oo TELS86.2.7881382

10. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPEI, TAIWAN R.O.C. o »  FAX:886-2-7857408
30X: 4-18 NANKANG TAIPEI TAIWAN. :

TEST NO. 14 (cont’d)

Nata: impedance betwesn ring and ground. (For locp-start)
t

Ring type : B

VOLTAGE NORMAL REYERSE
FREQ (VARG CURREMT RES. - CURRENT RES. * IMPEDANCE
(HZ) (ua) {1 ohm) TUR) (M ohm) CRITERLA
15.3 150 C4.55 37.64 4.50 33.03 . >=100K
20 150 5.50 27 .13 5.44 27.46 >=100K
33 150 7.44 20.08 T.34 20,34 >= 100K
40 150 8.11 18.38 3.01 13.61 »= 100K
50 180 3.77 16.932 8.65 17.16 >z 100K
58 150 .40 15.67 9.28 15.87 »=100K

Data: impedance between tip and ground. (for loop-start)

Ring type : B

YOLTAGE NORMAL : REVERSE

FREQ (VAC) CURREMT RES. CURRENT RES. ¥ IMPEDANCE
(H) (ua) (H ohm) - (ua) (M ohm) CRITERIA
15.3 150 4.55 32.84 4.50 33.03 >=100K

20 150 5.51 27.13 5.45 27 .41 >=100K

33 150 7.44 20.08 7.35 20.31 >=100K

40 150 3.11 18.38 2.02 13.60 >=100K

20 150 8.77 16.93 8.68 "17.15 >=100K

63 150 9.40 15.67 2.28 15.86 >=LO0K

Comnants PASS




TRCTFIAINING RESEARCH Co,, LTD.

RD.,, SEC. 7, TAIPEI, TAIWAN R.0.C.
PEI TAIWAN.

SF, NO. 571, CHUNG-HSIAO E.
P.0.BOX: 4-18 NANKANG TAI

S TEL:886-2.7 881332
FAX:886-2-7857408

TEST NO. L5 RINGER EQUIVALENCE NUMBER 68

Condition: Befoira Environnenta)

Data:l., A.0N - MC

Ride ~

8.0M - HOOK RINGI NG G
lde @ HMaximun co

C.ON - HOOK A TMps
R (ac - 1) nm
(for the

JOK RE

lowas

SISTANCE (Tes
1) : Minimun de e
R{dec - 2) Hinimun ce resistance {20

inimun on - he
t frequency)

R (ac - 2) minimun on

(for the highest f
D.verify the above
Tgﬁt No. 12,

Simulation

requency )
result if i
13 and 14

T

T Koo 12)
iatance (10

URRENT (Test, No. 13)
inging current

DANCE (Test No. 14)
ok AC impedance

312(d) - (qg)

OV DCY 675,15 M ohm
0y neH20s57. 10 M ohm

= 657.85 un

= 33.04 K ohm
= hook Ac impedance

= 12,10 ¥ ohm
t conforms to

X/ YES (Calculate the Max. REN)

NO

(Lable with
shall not be n

a Ringing Type designa
2gistered

Data: 2. RINGER EQUIVIVALENGE NUMBER CALCULATION

A. RE (d

B. RE (dc~2) =

C. R

Y

(1

N. RE (bﬂ

E. RE (ac-2) =

c-1) =

i

dc)

c-1)

25%1076/R (do-1) == 0.03

150%1073 /R (de-2) == 0.00

lde/ 0.6

T2z )09

*lnpedancae /R (ac-1)= 0.24.

A: Ringer Equipment. (06 )

8 Ringer ECHaiameit, (ac)

NOTE t: Five b v

y.

o Py

Ehe Lnpedanco

Lty

LG

For whieh LU A TTTT TR

UommwnL&:PﬁﬁE

*Impedanca /p (2c-2)z .46

1.0

&6 (1)

the criteria of

tion *7* | or

Limitoet ian Pigted in 68.510(K) Tablo

I
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RCTF!AINING RESEARCH CO., LTD, 5" [ . 5. -TEL:886-2.7881332

10. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPEI, TAIWAN R.O.C. . FAX:886-2-7857408
30X: 4-18 NANKANG TAIPEI TAIWAN. :

TEST NO. 15 RIMGER EQUIVALENCE MUMBER 68.312(d) - (g)

Condition: After Environmantal Simulation

Oata:l. A.ON ~ HOOK RESISTANCE {Test Mo. 12)
R{de - 1) @ Minimun de resistance (100 ¥ DC) 291.79 M chm
R{de - 2) + Minimun de resistance (200 ¥ DC)2074.19 M ohm

B.ON ~ HOOK RINGING CURRENT (Test No. 13) -
Idc : Maximun dec ringing current = 603.746 LA

(@]

LON = HOOK AC IMPEDANCE (Test No. 14)
R (ac - 1) minimun on = hook AC impedance

{for the lowest frequency) = 34.71 K ohnm
R (ac = 2) minimun on - hook AC impedance
(for the highest frequency) = 12.21 K ohm

0.%erify the above result if it conforms to the criteria of
Test No. 12, 13 and 14 ?

X YE3 (Calculate the Max. REN)

DY

NO  (Lable with a Ringing Tyou desxgndtlon , Or

snall not ba registerad

7
IS

Data: 2. RIMNGER FQ JIVIVL\LFN'I‘; NUMBLR (,ml"ULATION

A. RE (de-1) 25%1076/R (de-1) == (.08

11

B. RE (de-2) = 150%1073/R {dc-2) == 0.00
C.RE (fde) = ifde/ 0.6 =zzzzmz=az 1.00

0. RE (ac~1) = *Imnwd1nar/. {ac-1)=  0.23

B, RE (ac~2) “Inpedanca /R (ac-2)z 0.65

1t

A Ringer Egquipment (0C) - 1.90
B oRLnger Fquipment (ACH 0,69 (8)

HOTE Lo Fiver Lime bhe Dmpedanss Limibabion Listad 10 63, SL20K) Tabtbe o,
Do Laigont of miiblens Goonieats cos Pormed . Fol Lowead by ke
ey Py Labiei tnctonthog COET i g B Frecea sy Foiep

Por witeedy Wiead vk s v b, o hh.-i4i:um»i, Fopinit g oo

Lottt s RS




TRCTFIAINING RESEARCH CoO. LTD, o TEL=886-2-7881332§L
5F, NO. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPEL, TAIWAN R.O.C. s FAX:886-2-7857408 1
P.0.BOX: 4-18 NANKANG TAIPEI TAIWAN, . o 3

ok

el i

TEST NO. 16 BILLING PROTECTION 68.314(a)(b)

Criteria: 68.314(a) Call Duration

Signal power limitations are met for at least 2 seconds after

the off-hook condition is presented to the telephone network
in response to an incoming call:

Signals that appear at the

RESULTS :
TEST ITEM Before E.S. After E.S. Criteria
OUTPUT LEVEL (dBm) <-55dBm <{=-55dBm i
Time Delay (Second) >2 Seconds >2 Seconds

on-hook state shall not exceed

-55dB with respect to one
milliwatt within the f

requency band from 200 to 4000Hz.
TEST ITEM

RESULTS
FREQ. 0.2-4KHz Before E.S. After E.S. Criteria
ON-HOOK LEVEL -74.48 dBm ~74.23 dBm <=-55dBm

Comments: PASS




RC+ranne RESEARCH CO., LTD, = == ~~ ;3 TEL:®886-2-7881332

NO. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPEI, TAIWAN R.O.C. : : - FAX:886-2-7857408
BOX: 4-18 NANKANG TAIPE! TAIWAN. o

TEST NO. L7 LINE SETZURE 68.314 ()

N

Critaeria: For all the loop curvents, the Line serizer shall be less 200
ohm, or the line current shall not decrease by more than 25%
From its maximun value during the first 5 second after the
#quipment goes to its normal off-hook mode.

Data: .
L. STATIC TEST
Condition
Befora Environmental Simulation
Mormal: Reverse :
CURRENT YOLT. RES.ohm YOLT. RES3.ofm
20 mA 22.31 1615.50 32.10 1605.00
Ddtd 2

2. DYNAMIC TEST

A. NORMAILL POLARITY
TIME CURRENT  VOILTAGF RES. DEYIATION
(ma) (y NC) (ohm) (%)

L sac, 19.92 31,67 1589.62 0.00
2 aac, 12.92 31.67 1539.6% 0.00
3 sac, 19,92 167 1539.69 0.00
4 sac, 19,92 3L.67  1589.49 9.00
G e, 12.92 MY 1589 .69 .00

8. REVERSE POLARITY
FiMe CURRENT  YOLTAGE AR DEMIATTON

Cmey) ¥ ) {obmr) (1)
1 19 .47 N 1611 .87 G.N0
ERE NI LA 7 VAL Lol 87 1. 00
BEEET) L4 7 G0 IFAR BT T
A e 19247 (A Lot iy SN
NIRRT ETE [ il Y IR & 1) 00

Jammentos s
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TRCTFIAINING RESEARCH CO., LTD, - TEL:886-2-7881332

Kl f
SF, NO. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPEI, TAIWAN R.O.C. FAX:886-2-7857408 |
- P.O.BOX: 4-18 NANKANG TAIPEI TAIWAN., T

TEST NO, 17 LINE 3ETZURE 68.314 (C)

P ew W

Criteria: For all the loop currents. the Line serizer shall be less 200
ohi, or the lime current shall not decreass Ly more than 25% )
from its maximun valus during the first 5 sacond after the

equipment goes to 1ts normal off-hook mods |

Data:
1. STaTIC TEST
Condition
: After Environimental Simulation
Normal: Reversa:
CURRENT VOLT. RE3 .ohm YOLT. RES .ohm
20 mA 31.79 1589.50 31.78 1589.00
H
Data: v
2. OYNAMIC TeaT :

A. NORMAL POLAR[TY
TIME CURRENT  vOLTaGE  Res . OEVIATION

(ma) (v oC) {ohm) (%)
BEC. 19.93 30.88 1549, 1% 0.00 3
SBC. 19.93 30.83 154915 0.00 ;
BeC. L9093 20083 154915 0.00
Sec. 19.93 30,88 154915 0.00 —_
BRC. 19090 30,83 154915 0.00

NN

5

3. REVERSE POLARITY
Frme CURREMT VOL TaGe RES ., MUY ALATTION
Cmiy) v e (ohm ) %)

Lo L2 57 AL.ey L597 .57 0 nn
2 e L2057 a1y L5927 .5/ (3.)
S i Ly sy M Ly o) U 1)
4 St [ ey LI AN 0 00
e [ MR Lad g ot o0
Oty b - s




QCTRAINING RESEARCH CO., LTD. " TEL:886-2-7881332

0. 571, CHUNG-HSIAO E. RD., SEC. 7, TAIPEIl, TAIWAN R.O.C. FAX:886-2-7857408
JOX: 4-18 NANKANG TAIPEI TAIWAN. . :

TEST NO. 18 BILLING PROTECTION . 68.314 (d)
( SINGNALING INTERFERENCE )

Criteria: The energy in the 2450 to 2750 Hz band not exceed the
energy in the 800 to 2450 Hz band.

Condition:
Before Environmental Simulation .

Data: ;
FREQ. (Hz) ‘ RESULTS (dBm)
800 TO 2450 -14.18 dBm
2450 TO 2750 -30.67 dBm
Condition:

After Environmental Simulation

Data:
FREQ. (Hz) RESULTS (dBm)
800 TO 2450 -13.96 dBm
2450 TO 2750 -30.44 dBm

Comments: PASS
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EXHIBIT G1. QUALITY ASSURANCE PROGRAM

....————-—————.—.———.___-—.———_—

We hereby confirm that we Wwill perform the necessary qualits
assurance program included 2 Exhibit Gl to eénsure our product:
that are manufactured in a good manner and good workmanship.
This manufacturer's quality assurance and quality contraol
Procedures are such to insure all future manufacturing of
apparatus will be of the same quality as that which was used for

compliance tests for the registration application on the Federal
Communication Commission. :

The Quality Control Program (QCP) OF the manufacturer
observes for full quality control and quality assurance:
1. Quality control polication orgnization
2. Supplier quality control requirements
3. Receiving inspections -
4. Inspection and control of raw materials
3. In-Process inspection and acceptance '
6. Delivery inspection and acceptance i
7. Shipping inspection
8. Material review responsibility and authority
9. Inspection stamps
10. Drawing and change controls
l1. Calibration and maintenance of test equipment
12. Corrective and feedback replacement action
13. Amendments and notes
14. Inspection at systems lavels

e B T i

Subject quality control standards are in full accord with
reliable portions of MIL-Q-9859-A and electronic industries
Standards RS-186-E which 1is approved by the American National
Otandards Institute as ANSI (C83.58-1972. These standards
together collectively insure long~lasting reliablility of the
finished product and assure maintenance of quality necessasry for:
interconnect and complete Customer satisfaction. This quality
control program will assure customer satisfaction with the factor
of possible failures to be extremely low. '

Dated this 18th day Mar .1997

Applicant: BATATRONICS TECHNOLOGY, [NC.

Tltle: Manaqgec
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XHIBIT G2 PART 68 CONTINUING COMPLIANCE PROGRAM

T N e e e = = - - ——

In order to comply with FCC Rule Part 68 for continuing
:ompliance, testing and evaluations will be conducted on at
-east one unit of production with an interval not to exceed
iilx months. The tests listed herein will be performed by a
-aboratory which 1is porperly trained to verify compliance to
:he criteria of Subpart D, FCC Rule Part 68.

General. The applicant assures that the following analyses
and tests will be performed on a production unit with a
maximum interval between tests of six months.

!. Environmental Simulation - Section 68.302. Continuing
analyses will be made of any trouble reports that indicate
failure due to environmental conditions. Should such

evaluation indicate that any design change is necessary,
such changes will be reported in a modification application.

}. Leakage Current Limitations < Section 68.304.

t. Hazardous Voltage Limitations - Section 68.306.

j. Signal Power Limitations - section 68.308.

i. Longitudinal Balance Limitations - Section 68.310.

. On-Hook Impedence Limitations - Section 68.312.

3. Billing Protection - Section 68.314.

Jated this 18th day of Mar:1997

ipplicant: DATATRONICS TECHNOLOGY, INC.

iy: ‘/\r\:\/ },. L/\/ JOHNNY CHUANG

~' Signature Printed

fitle: Manager
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' EXHIBIT H EQUIPMENT LABEL

This equipment label shown below is to be affixed to the
backside of this equipment, pursuant to FCC Rules, section
68.300. Either the date of manufacturer or the serial number

will be displayed on the equipment. The proper model number
and USOC connector will be given for each device.

(A) The drawing of the label to be attached

This device complies with Part 68 FCC rules,
FCC REG. NO.

REN. AC:0.7B

USOC JACK: RJ11C
SERIAL NO.:

Operation is subject to the following two conditions:
(1)This device may not cause harmful interference

RS B it

4

p

(2)This device must accept any interference received i
including interference that may cause undesired 8
operation. 1
MODEL NO.: FB PC/104 TP "

MADE IN TAIWAN ,

A

(B)In compliance with section 68.300(b), The device will ' s,
have the following identifying information permanently affixed *

> thereto: '

()GRANTEE'S NAME

(2)MODEL NUMBER, AS SPECIFIED IN THE REGISTRATION ' +
APPLICATION. ”

(3)DATE OF MANUFACTURE, OR SERIAL NUMBER.
() COUNTRY OF ORIGIN OF THE EQUIPMENT.

Y
S

Dated this 18th day of " waR,1997 - !
Applicant: DATATRONICS TECHNOLOGY, [NC. ‘

~1., Lk
By: _ l v o B JOY JOHN

"
‘- 7
bl,‘.{l‘l:ltlllltf

Printed

Title: Manaper

iy
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EXHIBIT J1 INFORMATION TO BE SUPPLIED TO USERS

- - W S S S - - - am m D m S N . = = e =

We confirm that the following information will
supplied to the users of this equipment. This
information will be provided with the user's manual.

e e et e o o et — - - P . o = e > e > > " - - - - o - o = = S 5% =S e

FCC REQUIREMENTS

This equipment complies with Part 68 of the FCC Rules.
On the bottom of this equipment is a label that contains,
among other information, the FCC Registration Number and
Ringer Equivalence Number (REN) for this equipment.
IF REQUESTED, THIS INFORMATION MUST BE GIVEN TO THE
TELEPHONE COMPANY.

The REN is useful to determine the quantity of devices
you may connect to -your telephone 1line and still have
all of thoe devices ring when your telephone number is
called. In most, but not all areas, the sum of the REN's
of all devices connected to one line should not exceed
five (5.0). To be certain of the number of devices you
may connect to your line, as determined by the REN, you
should contact your local telephone company to determine
the maximum REN for your calling area. If your telephone
equipment causes harm to the telephone network, the
telephone company may discontinue your service
temporarily.Ilf possible, they will notify you in advance
. But if advance notice isn't practical, you will be
notified as soon as possible. You will be informed of
your right to file a complaint with the FCC.

Your telephone company may changes in it's facilities,

equipmemt,operations or procedures that could affect the
proper functioning of your equipment. If they do, you
you will be notified in advance to give you an
opportunity to maintain uninterrupted telelphone service.

If you experience trouble with this telephone equipment,
please contact the following address and phone number
for information on obtaining service or repairs. The
telephone company may ask that your disconnect this
equipment from the petwork until the problem has been
corrected or until you are sure that the equipment i3
not malfunctioning. This equipment may not be used on
coin service provide by the telephone company .Caonnection
to party linea i3 subject to state ctariftfs.

COMPANY : GACTUS COMPUTER SYSTEMS
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DATATRONICS TECHNOLOGY, INC.
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e02) 762.2434 Foudfd 7120303

(T TR TIPS

ADDRESS: 2225 W., CMMONWEALTH AVE. #109, ALHAMBRA CA 91803

TEL: 818/960-39008

NOTICE

The Telephone Consumer Protection Act of 1991 makes it
unlawful for any person to us a computer or ther
electronic device to send any message via a telephone
facsmile machine unless such message clearly contains in
a margin at the top. or bottom of each trancmitted page
or on the first page of the transmission the folloring
informaiton:

(1) the date and time of transmission
(2) identification of either business, business entity
or individual sending the message;and

(3) telephone npumber of either the sending machine,
business business entity or individual. :

In order tc program this information into your fax/modem,
please refer to the appropriate instructions in our manual

Applicant: DATATRONICS TECHNOLOGY, INC.

By: ’:/L;/ :1;l\k' JOHNNY CHUANG

Singature Printed

Title: Manager




